Wastewater Facilities Plan Update

City of Bay City
PO Box 3309
Bay City, OR 97107

Prepared for:

City of Bay City

S

June 2019
611013.151




This page left intentionally blank.



Phone: (541) 266-9890 Email: info@shn-engr.com Web: shn-engr.com
275 Market Avenue, Coos Bay, OR 97420-2228

Reference: 611013.151
June 06, 2019

Mr. Chance Steffey, PE
City of Bay City

PO Box 3309
Bay City, OR 97107

Subject: Draft Wastewater Facilities Plan Update

Dear Mr. Steffey:

Enclosed please find three (3) copies of the Draft Wastewater Facilities Plan Update report for your review
and comment. Please submit any comments for incorporation into the final draft. We will review the
comments and issue reviews or clarification. We anticipate a final report to be presented to the Council
[...]
34, Outfall Relocation COSt ESTIMATtE ....ccuviiiieiiiieiieeeiee sttt teesteeesaee e seaessbeessaeeesaeeesneeesbeeesaneens 88
35. Summary of Recommended Improvement Projects Cost .........cccoveeeiieeeicciieiecciiee e 90
36. Influent Pump Station Upgrade and Relocation Estimate of COSt.......cccccvueeiviiieeiccieeeciinene. 91
37. Funding Alternative for Priority 1 ProjECES ......ccuuieeeciiiee et evr e e 104
38. Estimates Overall EDU Costs Associated with Priority 1 Improvement Projects................... 105
39. Summary of Affordability Measures & Thresholds..........cccccuveiiiiiieiiiiiee e 106
40. Affordability TADUIGtIONS ...cccocuiiieiiiiie ettt e e st e e e e s baee e enes 107
\\coosbay\Projects\2011\611013-Bay City EOR -Wastewater\151-WWFP\PUBS\rpts\WWFP\20190605-BayCity-WWFP-Draft.docx & A



This page left intentionally blank.



Acronyms and Abbreviations

gpd
gpcd
mg/L

AAF
ADF
ADWF
AWWF
BOD
BSF
CAD
CBOD
CCTV
CDBG
CIPP
City
DEQ
DMR
EDU
ENR
EPA
F/M
FOG
FSL
GO

GP
GWI
HUD
1/l
ID/SC
IDM
IFA
IPS

LF

LID
MGD
MHHW
MHI
MMDWF

gallons per day
gallons per capita per day
milligrams per liter

annual average flow

average daily flow

average dry weather flow

average wet weather flow
biochemical oxygen demand

base sanitary flow

computer assisted drafting
Carbonaceous Biochemical Oxygen Demand
closed circuit television

Community Development Block Grant
cured-in-place pipe

City of Bay City

Oregon Department of Environmental Quality
daily monitoring report

equivalent dwelling unit

Engineering News Record
Environmental Protection Agency
food to microbe

Fats, Qils, and Grease Program
facultative sludge lagoon

general obligation bonds

grinder pump

groundwater infiltration

Housing and Urban Development
infiltration and inflow

influent distribution/sludge collection
miles

Infrastructure Finance Authority
influent pump station

lineal feet

Local Improvement District

million gallons per day

mean higher high water

median household income

maximum month dry weather flow

\\coosbay\Projects\2011\611013-Bay City EOR -Wastewater\151-WWFP\PUBS\rpts\WWFP\20190605-BayCity-WWFP-Draft.docx

Vi

Y7



MMWWEF
MSL
NBOD
NCEI
NOAA
NPDES
O&M
OBDD
OCCRI
PIF
PPD

PS
PSIG
PWF
RUS
SDC
SSCS
SSO
STEP
TAG
TSS
UBO
UGB
uv
VFD
WWEFP
WWTP

maximum month wet weather flow

mean sea level

nitrogenous biochemical oxygen demand
National Centers for Environmental Information
National Oceanic and Atmospheric Administration
National Pollution Discharge Elimination System
operations and maintenance

Oregon Business Development Department
Oregon Climate Change Research Institute

peak instantaneous flow

pounds per day

pump station

pounds per square inch gauge

peak week flow

USDA Rural Utilities Service

system development charge

sanitary sewer collection system

sanitary sewer overflows

septic tank effluent pump

technical assistance grant

total suspended solids

ultimate build out

urban growth boundary

ultraviolet

variable frequency drives

wastewater facilities plan

wastewater treatment plant

\\coosbay\Projects\2011\611013-Bay City EOR -Wastewater\151-WWFP\PUBS\rpts\WWFP\20190605-BayCity-WWFP-Draft.docx

vii

Y7



Executive Summary

Introduction

The City of Bay City owns and operates the wastewater system including the sanitary sewer collection
system, wastewater treatment facility, and wastewater discharge outfall. The wastewater system serves
customers within the incorporated area of the City limits along with a few customers immediately outside
the City limits.

The purpose of this Wastewater Facilities Plan Update is to update the plan that was published in 2010 with
more recent population and growth projections, and to update project recommendations and cost
estimates for repairing and upgrading the wastewater collection and treatment systems for the remainder
of the planning period ending in 2040. Additional sewer inspections have occurred since 2010 that
introduce new information for assessing sewer repair project prioritization and cost.

Areas of this plan that have not changed significantly since 2010 refer back to the original plan published in
2010 (HBH, 2010). Areas of the plan that have changed, such as population and cost, have been re-
evaluated and updated with more recent estimates.

Existing Collection System

City of Bay City serves an area of approximately 755 acres. Within this area, the City has constructed and
maintains approximately 11.6 miles of gravity pipelines, 0.1 miles of force main piping, 223 sanitary
manholes, and one lift station. The inventory of the collection system ranges in size from 6-inch to 18-inch
diameter pipe for the gravity system and 4-inch pipe for the lift station pressure pipe.

The primary pipe type in the collection system consists of bell and spigot concrete pipe that was installed in
the 1970s to replace onsite septic systems. The concrete pipe has rubber gasketed joints and original lateral
connections were completed with factory made taps. Newer sewer mains and spot repairs have been
constructed with PVC materials. The newer construction and repairs are minimal compared with the
existing installed length and the PVC component comprises approximately 9 percent of the total system

Most likely due to the age and materials used in the existing collection system this study has identified the
system experiencing and excessive amount of both Inflow and Infiltration. Five peak flow days were
selected for review by this study based on high flow rates, high levels of precipitation, and preceding wet
conditions. Each event exceeds the EPA criteria for excessive inflow of 275 gpcd, with the lowest value
(1,038 gpcd) being approximately 3.7 times greater than the threshold. The average over all five periods is
1,100 gpcd, four times the EPA threshold for excessive indicating that Bay City has an excessive inflow
problem. Based on estimates for groundwater infiltration, Bay City has excessive infiltration according to
the EPA criteria. The average infiltration over all periods observed during this study is 254 gpcd, over twice
the EPA criteria for excessive infiltration.

The City of Bay City has one lift station associated with the collection system. The Downtown Lift Station is a
relatively small installation serving approximately 19 percent of the installed sewer lines in Basin 1. The

Y7

\\coosbay\Projects\2011\611013-Bay City EOR -Wastewater\151-WWFP\PUBS\rpts\WWFP\20190605-BayCity-WWFP-Draft.docx

viii



tributary area to this lift station is the northwest corner of the basin which is relatively flat and low lying
compared with the remainder of the basin. This lift station was originally constructed in 1971 and the pump
motors were rebuilt in 2008. Other than routine maintenance, no major modifications have been
completed. While the pumps for this station are rated at pumping 100 gallons per minute, recent “draw
down” tests indicate pumping capabilities of 22 and 18 gallons per minute for the pumps. This deficiency
may be attributed to build up of corrosive materials restricting the discharge force main.

The sanitary sewer collection system appears to be in adequate structural condition; however, inspections
have identified a variety of defects and sources of I/l that are allowing extraneous water into the system.
This extraneous flow contributes to high wet weather flow peaks and results in treatment and pumping
inefficiencies and loss of treatment and conveyance capacity. The existing pump station and force main
within the collection system is nearly over capacity for existing wet weather flows and should be replaced to
improve capacity and safety. Several sewer mainline segments appear to be undersized for the ultimate
buildout flow projections; however, rerouting and/or I/l reduction efforts may alleviate these issues.
Because of the age of the system, and the quantity of extraneous flows, systematic rehabilitation of problem
areas is recommended.

A capacity analysis of the collection system was performed in the previous facility plan. Based on the limited
population growth from the time of the previous plan to present, the general analysis is assumed to be still
relevant. In the previous analysis, the majority of pipe segments were deemed to have sufficient hydraulic
capacity to meet current and future needs; however, 11 pipe segments extending from MH1 to MH12 were
identified as being undersized for the ultimate build out flow projections at the peak instantaneous flow.

Based on the inspections completed for this Plan and other annual efforts, the typical defects in the sanitary
sewer collection system include:

e Aging and capacity limited Downtown Lift Station
e Capacity limited pipes (MH1 — MH12)

e Cross-connections

Uncapped cleanouts

Leaky manhole joints and covers

Poor lateral taps

Leaky lateral pipelines

e Leaky pipe joints

e Structural defects

e Rootintrusion

Existing Treatment System

The Bay City WWTP currently consists of an influent pump station, a high flow equalization basin, a grinder,
two sequencing batch reactor (SBR) basins, an aerobic digester, a facultative sludge lagoon, an ultraviolet
(UV) disinfection system, and an effluent discharge outfall pipe leading into Tillamook Bay. The current
NPDES permit requires the facility to recirculate effluent within the WWTP when there is less than 2 feet of

Y7

\\coosbay\Projects\2011\611013-Bay City EOR -Wastewater\151-WWFP\PUBS\rpts\WWFP\20190605-BayCity-WWFP-Draft.docx

ix



Bay water over the outfall (the outfall lies in the intertidal zone where tide waters rise and fall above and
below the outfall).

The system, as originally designed, has a stated hydraulic design capacity of 1.40 million gallons per day
(MGD; peak instantaneous flow rate), with average biochemical oxygen demand (BOD) and total suspended
solids (TSS) design loading capacities of 616 pounds per day (ppd) each. Hydraulic capacity of the system
was exceeded on four occasions between the years 2009-2017. During these periods, the equalization basin
was used to store peak flows above the hydraulic capacity of the WWTP.

The original WWTP was constructed in 1971 and consisted of two ponds, the current equalization pond and
facultative sludge lagoon. Beginning in 1995, the system received an upgrade to include the components
described above. Since 1995, with the exception of an upgrade of the UV system, no significant renovations
have occurred to the existing WWTP.

The general condition of the WWTP is fair to good. The system is approximately 24 years old and much of
the equipment is nearing its design life expectancy requiring more frequent maintenance. The projected
treatment capacity requirements for the WWTP will meet or exceed the design capacity of the existing
system within the planning period.

The following deficiencies with the WWTP have been identified through this study:

e Insufficient pumping capacity in the IPS.

e Grit in system reduces equipment life and increases maintenance frequency.
e Insufficient peak flow treatment capacity in SBRs.

e SBR #1 discharge valve malfunctions.

e Differential treatment capacity in each SBR unit.

e Blowers do not have automated air controls.

e Difficulty meeting solids treatment requirements.

e Rip-rap on Bay side of levees is decaying.

Existing Treated Effluent Outfall

After UV disinfection, treated effluent is discharged to Tillamook Bay through the City’s 16-inch

gravity outfall. The City may only discharge effluent if the water surface in Tillamook Bay is a minimum of
two feet above the City’s outfall per NPDES requirements. If the level of water above the outfall is less than
2 feet, recirculation in required through the overflow to the FSL.

The existing outfall is located approximately 2,000 feet north of Goose Point on the east side of the Bay. The
outfall pipe extends approximately 1,250 feet from the eastern shoreline into the Bay, situated in what was
once a shallow channel, serving Doty Creek. The Doty Creek channel, when the outfall was planned and
installed, was approximately 2-3 deep at Mean Low Water. Storm events within the area have relocated
that channel closer to the shoreline and the outfall diffuser is currently inundated with sediment and

Y7

\\coosbay\Projects\2011\611013-Bay City EOR -Wastewater\151-WWFP\PUBS\rpts\WWFP\20190605-BayCity-WWFP-Draft.docx



discharges in a “bubble-up” fashion into adjacent mud-flats. When exposed at lower tides, effluent flows
across the mud flats as it makes its way back to the channel

Recommended Collection System Improvements

To address excessive I/1 the City needs to initiate a rehabilitation program for its aging concrete sewer pipes.
With advances in trenchless technologies, it is anticipated that the majority of the concrete sewer line
renovations can be accomplished through installation of cured-in-place pipe (CIPP) system. This method of
rehabilitation results in a sealed system without the need for major “dig and replace” operations. Typically,
CIPP projects cost about half as much as direct burial replacement work and results in a water-tight, 50 plus
year lifetime system.

For the systematic elimination of I/l, rehabilitation of an entire basin at a time is preferred because projects
can be monitored for effectiveness and methods can adjusted as needed. However, prior to performing a
CIPP project, a more comprehensive Sewer System Evaluation Survey (SSES) will need to be performed to
identify the most cost effective locations and sequencing for focusing sewer rehabilitation efforts.

Total estimated costs for renovating the City’s concrete pipe system are approximately $15.8 million;
however, as previously stated, rehabilitation may be performed in a phased approach with one basin
targeted at a time and through a more focused approach defined by an SSES. Estimated costs for a
comprehensive SSES are approximately $85,000

The Downtown Lift Station requires improvements and an increase in pumping and wet well capacity. This
study recommends the construction of a new pump station adjacent to the existing station. It appears that
the force main servicing this station may need to be replaced immediately, which could prolong the life of
the existing station. However due to age and other identified deficiencies, the pump station will have to
ultimately be replaced in the near future. The cost for the pump station/force main component of the
project is estimated at approximately $827,615. In the design phase of the new station installation project,
the existing pump control building with back-up generator may be evaluated for reuse.

Installing a new line intercepting flow from Basins 1 and 2 will eliminate capacity restrictions and sanitary
sewer overflow issues in the lower end of the collection system (MH1 — MH12). Costs for constructing the
new bypass is estimated at $282,000

Recommended Treatment System Improvements

The IPS needs to be relocated in order to construct a headworks facility upstream due to limited space
availability near the current IPS. Moving the IPS nearer to the SBRs will allow placement of a headworks
upstream. Due to the conflict between the rim elevation of MH-1 and the high water overflow to the surge
basin that results in SSOs at MH-1, relocating the IPS will alleviate this problem. The existing IPS should be
converted into a lift station and the new IPS can be plumbed into the collection system via an underground
gravity line running beneath Highway 101 from Basin 2. This will re-route a major portion of the collection
system directly to the new IPS. Basins 3 and 4 will then drain to the existing IPS which will be converted to a

Y7

\\coosbay\Projects\2011\611013-Bay City EOR -Wastewater\151-WWFP\PUBS\rpts\WWFP\20190605-BayCity-WWFP-Draft.docx

el



lift station that will pump to the new IPS, and Basins 1 and 2 will drain to the new IPS directly. A preliminary
construction cost estimate for $1,398,000.

It is recommended that a new head works structure which contains a mechanical screening and degritting
system be installed to replace the influent grinder for primary treatment. This project replaces the grinder